@5 EIVENTIIRE

VEHICLE PARTS CATALOG




FO1 ZEZE FRAME




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |F1201010 MAIN FRAME F ALK 1
2 |GB/T12617 5x16 RIVET ©5*16 I H0ET ©5*16 65
3 [F1215010 BOARDING(BIG) A EEIR (RO 1
4  |F1215020 BOARDING(SMALL) ATFERR (/M) 1
5 [F1109020 LEFT SIDE COVER it R 1
6 |F1109010 RIGHT SIDE COVER FeMid (IE) 1
7 |GB/T819.1 M6x16 SCREW (M6*16) TR Sk 8 M6*16 20
8 |9011-060120 RUBBER WASHER (©6*(®12*2) BIRH R 06*D12*2 20
9 |F1214011 GUARD,MAIN FRAME (L) PR (2D 1
10 |[F1214012 GUARD,MAIN FRAME (R) DI EACED; 1
11 |41770-2040 FRONT BAGGLE AT E34AR 1
12 |49113-2040 SEALING PLATE (L) Jo Fe e PR3 AR () 1
13 [49114-2040 SEALING PLATE (R) JoE R JE PR AR D 1
14 |GB/T6177.1 M6 NUT, FLANGE (M6) INBUE IR EE M6 20




FO2 B~ JEFf. FRONT. REAR DIFFERENTIAL




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |G0405004 NUT,SHAFT SET (M18*1.5) R IRME M18*1.5 4
2 |GB/91 ®4x30 PIN,SPLIT ®4*30 JF 5 ©4*30 4
3 |F0405010 SHAFT SET,R.REAR (ATV904) A% (ATV904) 2
4  |F0401000 REAR DIFFERENTIAL J& A EE 1
5 |H0205040 AIR HOSE,AXLE HhFEAKE G 2
6 |GB/T5782 M12x1.25x120 BOLT,FLANGE (M12*1.25%120) AN FRERE M12*1.25%120 4
7 |F0401020 DEAD PLATE,FRONT AXLE(F) i ] 5E 4 1
8 |GB/T16674.1 M10x25 BOLT,FLANGE (M10%*1.25*25) INFAVEZE RS M10*1.25%25 8
9 |GB/T6187.1 M10x1.25 LOCKNUT, FLANGE (M10%*1.25) N EBERE M10*1.25 8
10 |GB/T 6187.1 M12x1.25 LOCKNUT, FLANGE (M12*1.25) AR EE M12*1.25 4
11 |F0401010 DEAD PLATE,FRONT (R) I RENES S 1
12 |F0404030 COUPLING FLANGE,FRONT TRANSMISSION SHAFT |Fi 4% Zhfhidi a7k 2= 2
13 |GB/T95 16 WASHER ©16*D30*2 PR ©16*030%2 2
14 |GB/T 6170 M14 NUT (M14*1.5) N FE A MERE M14*1.5 2
15 |F0405020 SHAFT SET, L.REAR (ATV905) Ja 2 (ATV905) 1
16 [F0402000 FRONT DIFFERENTIAL Iz EENSY5Y 1
17 [S0302114 CLAMP ®12 R4 012 2
18 |F0405030 SHAFT SET, R.REAR (ATV912) JE A (ATV912) 1
19 |F0402010 SUPPORT,REAR AXLE J& L [ 5 e 1
20 |G0401030 C-CIRCLIP CH-R 3 4
21 |GB/T 819.1 M6x16 SCREW (M6*16) K k84 M6*16 17
22 |F0303060 CABLE,DIFFERENTIL LOCK LB R 1
23 |F0303020 E*TENSION SPRING, DIFFERENTIAL LOCK 72 T Bl A 1
24 |R10A1052 GUARD,FRONT AXLE T A B0 R4 AR 1
25 |R10A1053 GUARD,REAR AXLE J& AR AR 1
26 |F0402030 SUPPORT,REAR AXLE J& G [ 5E R 1




FO3 Ri#EEE. BIVR/E FRONT SWING ARM . FRONT SHOCK




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |F0501000 FRONT SHOCK A= K
2 |GB/T5789 M12x1.25x55 BOLT, FLANGE (M12*1.25*55) INFIE S MBS M12*1.25%55 4
3 |GB/T6177.1 M12x1.25 NUT, FLANGE (M12*1.25) 7N A KB BE M12%1.25 4
4 |F0505010 FR.UPPER SWING ARM I sEE 2
5 |F0505070 OILINESS AXLETREE K 16
6 |F0505060 BUSH,FR.UPPER SWING ARM (IEEA R ES 8 ®10*D18*56.5
7 |GB/T 16674.1 M10x1.25x80  |BOLT, FLANGE (M10%*1.25*80) NFIEZ IR M10%1.25%80 4
8 |GB/T 6187.1 M10x1.25 LOCKNUT, FLANGE(M10%*1.25) 7NAEBUERE M10*1.25 4
9 |G0505150 CIRCLIP AT EARE BRI R B R 2 Rk e i
10 |G0505100 BALL,FR.UPPER SWING ARM Ay PR Rk 2
11 |GB/T9312 SPRING WASHER {12 ST 012 2 Rk e i
12 |GB/T 6187.2 M12x1.25 LOCKNUT, FLANGE (M12%*1.25) INFAVE S TH BN B B M12*1.25 2 S N it
13 |F0505020 FR.LOWER SWING ARM IR 2
14 |GB/T 5782 M8x20 HEX SCREW (M8*20) 7N A Sk 2 M8*20 6
15 |GB/T938 SPRING WASHER ®8 HEI )T 08 6
16 |GB/T97.18 WASHER ©8*®16*1.6 T 08*D16*1.6 6
17 |F0505050 BALL, SWING ARM. FR(LOWER) [ 2SN 2
18 |GB/T 6170 M8 NUT M8 INFMEERE M8 6
19 |F0505030 ARM SET,L.FR. R RRE R R () 1
20 |F0505040 ARM SET,R.FR. B R R R D 1
21 |GB/T 819.1 M6x16 SCREW (M6*16) TR Sk 5 M6*16 10
22 [9011-060120 RUBBER WASHER(®D6*®12*2) BRI A O6*D12*2 10
23 |A0807020 WIRE CLAMP JE MR 2R R i 2
24 |S0701001 GREASE NIPPLE TH VH M (5) 8




FO4 BU%CE A FRONT WHEEL ASSY




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |GB/T 5785 M12x1.25x25 BOLT,FLANGE (M12%*1.25%25) AT FEFE M12%1.25%25 4
2 |GB/T93 12 SPRING WASHER {12 A IE 012 4
3 |F0802010 FRONT CALIPER,BRAKE(L) I i B Rk 1
4 |H0802020 FRONT CALIPER,BRAKE(R) A Sh A e Rk 1
5 [F0503010 KNUCKLE SET,L.FR. ot dERT) 1
6 |F0503020 KNUCKLE SET,R.FR. e ) Y 1
7 |JB/T10238-2001 (DAC3562) |[BEARING 3562408 7K 3562408 2
8 |F0503030 CENTER SPACER ARG E 2 (D36*D42*11)
9 |GB/T 5782 M8x20 BOLT (M8*20) 7N A Sk iR M8*20 8
10 |F0803010 FRONT BRAKE DISC GHIPIEA 2
11 |F0601040 BOTL,TIRE (M12*1.5*38) LzegisL s 8
12 |F0803050 WHEEL HUB Bix 2
13 |F0601010 FRONT TIRE (27*8-14) il %90 2
14 |F0602010 RIM,FR. WHEEL A 44 2
15 |H0601040 NUT,TIRE (M12*1.5) R R 8
16 |H0602060 STEEL RIM CAP Ay b 2
17 |G0601050 INFLATION VALVE el 2
18 |G0601060 VALVE,CAP ST 2
19 |GB/T 6187.2 M10x1.25 LOCKNUT,FLANGE (M10*1.25) 7N R A T SRR BE M10*1.25 2
20 [GB/T 16674.1 M10x50 BOLT,FLANGE (M10%*1.25*50) I\ 2 IR M10*1.25%50 2
21
22
23

N
o




FO5 #%5H] 2 4. STEERING SYSTEM




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |GB/T170.1-2000 M5x15 BOLT (M5*15) 7S A IR A L R AT M5*15 6
2 |G0902040 COVER, HORN BUTTON U Y\ 22 H 25 1 2 1
3 |G0902010 STEERING WHEEL 77 I B G B 1
4  |G0903010 STEERING COLUMN J7 AT 1
5 |GB/T6187.1 M6 LOCKNUT, FLANGE M8 ISR A RIS R M8 4
6 |A0903070 HOLDER,STEERING COLUMN J7 R R AR 1
7 |GB/T 16674.1 M8x30 BOLT, FLANGE(MS8*30) INFHTE B M8*30 4
8 |A0903040 COVER OF STEERING COLUMN J7 I AR A 1 1
9 |GB/T5785 M8*25 BOLT, (M8%*25) ARTS FH B A M8*25 2
10 |F0904010 STEERING JOINT,STEERING % [ A5 Bh 1
11 |F0901030 STEERING ASSY J7 LA A 1
12 |A0901040 HOOP, STEERING COLUMN (IRON) J5 AL A B 2
13 |GB/T93 10 SPRING WASHER (®10) R E o10 7
14 |GB/T 5785 M10x1.25x25 BOLT (M10*1.25*25) AN FAIERE M10*1.25%25 7
15 |GB/T6171 M12x1.5 NUT M12*1.5 N FBEEE M12*1.5 2
16 |F0905010 STEERING POLE LAEOY 2 T3 AL E
17 |F0908010 BALLJOINT (LorR) AR SS 2 J7 ML R E T
18 |GB/T6171 M12*1.5 NUT,BALL JOINT BE R ERSLIZRE M12%1.5 2 DL INSY A=k
19 |GB/912.2x32 PIN, SPLIT ©2.2*32 IO ©2.2*32 2
20 [F0901020 HOLDER,STEERING ASSY 77 IHL AR 2
21 |F0901010 BRACKERT, STEERING 77 AL 7 S B 1
22 |GB/T6171 M10 NUT M10 7N MR RE M10 4
23 |GB/T 823 M6x10 SCREW M6*10 N LIRS M6*10 1
24 |GB/T6171 M14x1.75 NUT M14*1.75 NEERE M14*1.75 2
25 |GB/T938 SPRING WASHER (®8) 3% H 8 08 2

10



FO6 XBINLE L ENGINE

11




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |F0100000 ENGINE R 1
2 |11750-2040 ENGINE BRACKET RANWLE G 1
3 |GB/T93 10 SPRING WASHER (®10) HEEI T 010 21
4 |GB/T 70.1 M10x25 BOLT (M10%*25) 7S A S M10*25 10
5 [11113-2000 CONNEC TING PLATE RN R R 1
6 |GB/T5782 M12x1.75x30 BOLT,FLANGE (M12*1.75%30) AN FHIEAE M12*1.75%30 2
7 |GB/T9312 SPRING WASHER ©12 T 012 2
8 |GB/T 16674.1 M12x1.25x35 BOLT,FLANGE (M12*1.25%35) 7N L5 T I8 M12*1.25*35 1
9 |GB/T 70.1 M12x1.25x45 BOLT (M12*1.25*45) WS A R SRR M12*1.25%45 | 1
10 |GB/T6177.1 M12x1.25 NUT,FLANGE (M12*1.25) INABE IR BE M12*1.25 1
11 |F0301000 GEAR-BOX A AR S 1
12 |GB/T5782 M10x25 BOLT,FLANGE (M10*25) AN FIERE M10%25 5
13 |GB/T 16674.1 M8x20 BOLT,FLANGE (M8*20) 7N AL S THNEAE M8*20 3
14 |GB/T938 SPRING WASHER (®8) R 08 15
15 |H0205040 AIR HOSE,AXLE whFEUKE CHgESkO 2
16 [S0302114 CLAMP ®12 RiEo12 2
17 |F0101271 SEAL PLATE AR THAR R 1
18 [11111-2000 ENGINGE MOUNT A RN %22 JFEA 1
19 [11113-2000 CONNEC TING PLATE AR IERR 1
20 [17950-2040 PLUG RANLKE K 1
21 |S0301009 CLAMP HufiE (16-25) 1
22 |27110-2040 FRONT DRIVE SHATF (FRONT) AT BhH CHTBO 1
23 |GB/T 5782 M8x25 BOLT, FLANGE (M8*25) VAVAVEL: ¥ 12
24 |27140-2040 FRONT DRIVE SHATF (AFTER) AL shih J5BO 1

12



FO6 XBINLE L ENGINE

13




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
25 |C0404060 BRIDGE & Bl 1
26 |GB/T95 14 WASHER (D14*(D28*2) K ©14*028*2 1
27 |GB/T9314 SPRING WASHER ®14 IR 014 1
28 |GB/T 6170 M14 NUT (M14*1.5) INF A IERE M14*1.5 1
29 |F0404030 FLANGE CONNECTING AL BhlE R 1
30 |C0404070 BUSH FEBN S e 2
31 |F0404050 BUSH HIfE S M I BR & 1
32 |GB/T16674.1 M10x1.25x110 |[BOLT, FLANGE (M10*1.25*110) 7N LA T I8 HE M10*1.25%110 1
33 |GB/T 6187.1 M10x1.25 LOCKNUT, FLANGE (M10*1.25) 7N H B8R EE M10*1.25 1
34 [F0404020 BACK TRANSMISSION SHAFT JE A% Bl 1
35 |F0103020 REAR ENGINE SUPPORT b INEE & 1
36 |A0104010 SPRING WASHER OF ENGING RBALGE R H 2
37 |GB/T 6170 M8 NUT (M8) INFHIEEE M8 4
38 |GB/T95 8 WASHER (®8*(120*2) PR 08*®20*2 4
39 |GB/T6171 M10 BOLT (M10) JNFIREE M10 2
40 |GB/T9510 WASHER (®10*®20%*2) A ©10*D20%2 6
41 |F0104010 SPRING WASHER OF ENGING KAWL E 2 I 2
42 |GB/T 6170 M10x1.25 NUT (M10*1.25) N FIEEE M10*1.25 4
43  |S11-3708110GA MOTOR Ja 8l ik 1
44 |GB/T 16674.1 M8x30 BOLT, FLANGE (M8*30) I\ E IR M8*30 2
45 |F0101002 MOTOR BUSH ik 2N E 2
46
47

14




FO7 /5% /2 5 TRAILING WHEEL

15




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS

1 |GB/T5789 M12x1.25x55 BOLT, FLANGE (M12*1.25*55) INFAVEZEBE RS M12*1.25%55 4

2 |GB/T6177.1 M12x1.25 LOCKNUT, FLANGE( M12%*1.25) INFBE IR BE M12*1.25 4

3 [F0502000 REAR SHOCK J VR A Jel 2

4 |A0505070 BUFFERING COLLAR BEZMRE 8

5 |GB/T 5782 M12x1.75x90 BOLT (M12*1.75%90) AN A KBRS M12%1.75%90 6

6 |GB/T9312 SPRING WASHER (®12) A IE 012 6

7 |GB/T 6171 M12x1.75 BOLT (M12*1.75) INFABERE M12%1.75 6

8 |G0504090 DUST CAP GeBEpitE 16

9 |G0506140 BEARING B i e e B 16

10 [G0506120 BUSH(SHORT) JE FEERE D 8 |®12*®18*53.5
11 |GB/T 6187.1 M12x1.25 LOCKNUT, FLANGE (M12%*1.25) 7N HBUEEE M12*1.25 5

12 |GB/T 16674.1 M12x1.25x175 |BOLT, FLANGE (M12%*1.25%175) NV LB R M12*1.25%175 4

13 |S0701001 GREASE NIPPLE T W (25) 8 M6
14 |F0506020 ARM SET.RR (LOWER) (L) Ja N RE (D) 1

15 |F0506030 ARM SET.RR (LOWER) (R) JE T EE G 1

16 |A0807020 WIRE CLAMP IELvivs KRN = i 2

17 |GB/T 819.1 M6x16 SCREW (M6*16) +F K kI8 M6*16 10

18 [9011-060120 RUBBER WASHER (©6*(®12*2) BIRHEHE 06*®12*2 10

19 [F0504010 FLANG, REAR WHEEL (LEFT) fJaRE= 1

20 |F0504020 FLANG, REAR WHEEL (RIGHT) VEP v 1

21 |GB/T9312 SPRING WASHER (®12) AL 012 4

22 |GB/T 16674.1 M10x1.25x25  [BOLT, FLANGE (M12*1.25%25) 7N FHE A T S A 4

23 |F0802030 BACK CALIPER,BRAKE(L) J e | BN A R 1

24 |F0802040 BACK CALIPER,BRAKE(R) Jei A5 i Bl LR 1

16



FO7 /5% /2 5 TRAILING WHEEL

17




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
25 |JB/T10238-2001 (DAC3562) |BEARING 6007RS KRB K 2
26 |F0503030 CENTER SPACER,BEARING(IRON) HKEE 036*042*11 2
27 |GB/T 5782 M8x20 BOLT (M8*20) NS EREE M8*20 8
28 |F0803010 BRAKE DISC il Zh A 2
29 |F0601040 BOTL,TIRE AR ISR 8
30 |F0803050 REAR WHEEL i 2
31 |F0601020 REAR TIRE JER R 2
32 |F0602020 RIM,RR. WHEEL IEE ! 2
33 |H0601040 NUT,TIRE Ui RE A e 8
34 |H0602060 STEEL RIM CAP Ay b 2
35 |G0601050 INFLATION VALVE ST 2
36 |G0601060 VALVE,CAP ST 2
37 |F0506010 ARM SET.RR(RPPER)(L) Ja bEE () 1
38 |F0506011 ARM SET.RR(RPPER)(R) Ja ERE D 1
39 [62713-2040 BUSH(SHORT) Jah FEEE RS E 1
40 |GB/T5789 M12*1.25%230 BOLT,FLANGE (M12*1.25*230) 7N L 2 A 1
41 |GB/T893.275 CIRCLIP ®75 MR o75 2
42

18




FO8 TH#l CEILING JOIST

19



CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |F1106010 CEILING JOIST il 1
2 |GB/T819.1 M6x20 SCREW (M6*20) + 7 K Sk IEFE M6*16 4
3 [9011-060120 RUBBER WASHER ®6*(D12*2 BIRE R 06*012*2 4
4 |GB/T6177.1 M6 BOLT, FLANGE(M®) 7N R BB M6 4
5 |F1202010 MAIN PROTECT POLE (TOP) i 1
6 |GB/T 70.1 M10x25 BOLT(M10%*25) 7S A IR Sk B8 M10*25 8
7 |F1202020 OBLIQUE OF CEILING JOIST UNDERPROP IO 2R ) S 5 2
8 |A1110010 HANDLE,MAIN PROTECT POLE e T THER 24 1
9 |GB/T 5787 M6x16 BOLT, FLANGE (M6*16) N SR M6*16 2
10 |A1110020 HANDLE CAP,MAIN PROTECT POLE Tl THER 25 2
11 |GB/T 70.1 M8x20 BOLT (M8*20) 7S A IR Sk B8 M8*20 4
12
13
14
15
16
17
18
19
20
21
22
23
24

20



FO9 FZE. 7R 5 5 BRAKE. PEDAL,OIL

21




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS

1 |F0801030 CALIPER,BRAKE il Bl e 2R 1 M. $185.7
2 |GB/T6187.1 M8 BOLT, FLANGE (M8) avi =kt SR VT 9

3 |9852-130193 CIRCLIP ®13-019 K4 ©13-019 4

4 |F0805010 REENFORCE PUMP Wy 1R B2 (3000mm) 1

5 |F0801010 REENFORCE PUMP VACUUM HOSE HA 4R 1

6 |GB/T6170 M6 NUT (M6) N FAIEEE M6 2

7 |GB/T 5787 M8x35 BOLT,FLANCE (M8%*35) 7N 22 T B8 e M8*35 1

8 |F0801011 RACK,ROOF BAR RSB 1

9 |GB/T 5787 M8x30 BOLT, FLANGE (M8%*30) 7N 22 T I8 M8*30 1

10 |GB/T 6187.1 M10x1.25 BOLT, FLANGE (M10*1.25) 7N H BUERE M10*1.25 1

11 |G0806060 NYLON BUSH FEFERE & 2 D17*D22*17.5
12 [F0806010 PEDAL,BRAKE ) ZE AR 1

13 |[G0806050 BUSH ISESNE: ) 1 ®10*D17*149
14 |GB/T5787 M10*1.25*175 BOLT, FLANGE (M10*1.25*175) 7N FHTE 2 N8 M10%1.25%175 1

15 |G0806080 TORSION SPRING ) ZE B AR 35 1

16 |G0109060 E*TENSION SPRING THI T B AR [ A7 5 35 1

17 |F0109010 ACCELERATOR PEDAL THI T B AR L Y 1

18 |G0109050 PIN 1 B 1 ®8.2*D13*32
19 |GB/T 5787 M8x50 BOLT, FLANGE (M8%*50) 7N FHE 25 TH M8 M8*50 1

20 [GB/T819.1 M6x50 BOLT, FLANGE (M6*50) +F R IEET M6*50 1

21 |G0806070 COVER BOARD OF BRAKE PEDAL R ZE B ARCRE TR 1

22 |G0109040 COVER BOARD OF OIL PEDAL THI B AR RS T AR 1

23 |GB/T12617 5x16 RIVET ®5*16 H %] O5*16 8

24 |F0109020 GUN CABLE 1 H 2 1

25 |F0805030 TUBE,BRAKE FL A2 ) B G 1

26 |F0805040 TUBE,BRAKE FR B A 1 Bl A 1

27 |F0805050 TUBE,BRAKE BACK J S 2

28 |GB/T938 SPRING WASHER ®8 HEH A 08 4

29 |G0801020 CLAMP THE 4 2 —4u Y 5
30 |GB/T 819.1 M6x16 SCREW (M6*16) +F K 2k 182 M6x16 2

31 [9011-060120 RUBBER WASHER BT 06 2

22



F10 #:3% &4 HOLDER,SHIFT CHANGE LEVER

23




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |GB/T938 SPRING WASHER ®8 ST 08 2
2 |GB/T 5787 M6x20 BOLT,FLANGE (M8%*20) INE A ISR M8*20 4
3 [F0303070 BRACKET,SHIFT GEAR EERE L A 1
4  |G0806060 NYLON BUSH A ZEFER e e 2
5 [F0303050 BRACKET,SHIFT GEAR HHE 1
6 |GB/T 5787 M8x30 BOLT,FLANGE (M8*30) INFE LTSRS M8*30 1
7 |H0303230 GLOBE JOINT,SHIFT CHANGE Hersak sk 1
8 |F0303040 HOLDER,SHIFT CHANGE LEVER FER AT 1
9 |GB/T6187.1 M10x1.25 BOLT,FLANGE (M10%*1.25) 7N H B8R EE M10*1.25 1
10 |A0810010 HANDBRAKE TR T 1
11 |GB/T 5787 M8x16 BOLT,FLANGE (M8*16) INFHTE NSRS M8*16 2
12 |GB/T6187.1 M8 BOLT,FLANGE (M8) 7N H BEEE M8 4
13 [28510-2040 GEAR SHTFT CABLE HER PR 1
14 |66295-2040 FIXED PLATE FERS 2 5 [ 7 B 1
15 |GB/T9161-SI8T-K KNVCKLE REARTNG(R) KATHAMS (EZ) 1
16 |GB/T819.1 M8*35 SCREW (M8*35) TR Sk B M8*35 1
17 |GB/T6171 M8 BOLT M8 7N IR RE M8 1
18 |GB/T 5787 M10x1.25x130 BOLT,FLANGE (M10*1.25*130) INFVE 22 TSR M10%1.25%130 1
19 |GB/T 6170 M6 NUT M6 7N FHIRREM6 6
20 |G0303040 DECORATE COVER Bk, FoRIFHE 1
21 |GB/T 845 ST 4.8x20 SCREW (5T4.8*20) T K 2k B BURET 8
22 |GB/T95 6 WASHER ®6*(D18*1.5 FHK 06*018*1.5 1
23 |E0810020 HAND BRAKE CABLE (SHORT) Fhilshhr gk () 1
24 |E0810030 ARC,BLOCK F-illzh 5 Tk 1
25 |F0810010 HAND BRAKE CABLE Tl B 2k 1

24



F11 #2014 FENDER

25




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |G1103010 MUDGUARD.L.FR GIESN Ty 1
2 |G1103020 MUDGUARD.R.FR GIEEYE D) 1
3 [F1103010 BRACKET OF FRONT FENDER(L) GIEEE & MW, 1
4 |F1103020 BRACKET OF FRONT FENDER(R) CIEEV SR NP 1
5 |GB/T 5787 M8x16 BOLT,FLANGE (M8*16) 7N NS M8*16 4
6 [9011-060120 RUBBER WASHER ®6*(D12*2 B 06*D12*2 16
7 |GB/T819.1 M6*20 SCREW ( M6*20) + K i Sk 842 M6*20 16
8 |GB/T 5787 M6x20 BOLT,FLANGE (M8%*20) INFAVE S THNIE RS M8*20 2
9 |GB/T 5787 M8x12 BOLT,FLANGE (M8*12) 7N FHTE NS M8*12 6
10 |F1103030 BRACKET OF FRONT FENDER,GUARD GLEEY/Y &R YT 2
11 |GB/T6177.1 M8 LOCKNUT, FLANGE (M8) 7N A SR EE M8 2
12 |G1208040 REAR FENDER JEEERIEYI 2
13 |F1208010 BRACKET OF REAR FENDER (L) JERSeRR L4 () 1
14 [F1208020 BRACKET OF REAR FENDER (R) IFEEN SR NE D) 1
15 |GB/T6177.1 M6 LOCKNUT,FLANGE (M6) 7N A2 EE M6 8

26



F12 PER S K SEAT

27




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS

1 |G1212170 SEAT JAlE e Sk

2 |G1212180 MAIN SLIDING TRACK FiEk 2

3 |G1212190 SLIDING TRACK Il B 2

4 |GB/T70.1 M8x20 BOLT (M8*20) 7S A A SR R R M8*20 12

5 |GB/T938 SPRING WASHER ®8 I PE 08 4

6 |GB/T6170 M8 NUT M8 7N FHIRRE M8 4

7 |G1111040 SEAT BELT ASSY G 2

8 |GB/T 5787 M8x28 BOLT, FLANGE (M12%*28) ISR L TSR M12*28 3 LA AT
9 |GB/T95 12 WASHER ®12*®20*5 PR ©12*020%5 3 LA ALY
10 |GB/T9312 SPRING WASHER ®12 5 5 e 12 3 LA R AT
11 |GB/T 6170 M12 NUT (M12) INHAIREE M12 3 LA AT

28




F13 Y558 K B MUFFLER,ASSY

29




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |F0107030 MUFFLER MEVE 1
2 [S11-1205110JA OXYGEN TRANSDUCER IR e 1
3 |F0107060 MUFFLER HEAT INSULATION COVER TH A AR PR 1 VH 75 AR
4 |41633-2040 BUFFER BLOCK A VH 75 R [ E 2P A 2
5 |41634-2040 BUFFER BLOCK B VH 75 A% ] E 22 rh B 1
6 |Fo107010 E*HAUST PIPE HAE 1 VH 75 A e i
7 |F0107050 SPRING, EXHAUST PIPE HEAUE ] e 7 5 2 VH 75 AR
8 |F0107040 SEAL RING,PLUMBAGO HAE BRI A 5% P 1 I 75 AR e AT
9 |F0107020 SEAL RING,EXHAUST PIPE AFUE R 1
10 |GB/T 5787 M10x1.25x35 BOLT, FLANGE (M10*1.25*35) AN FIEFE M10*1.25%35 2
11 |GB/T 6170 M10x1.25 NUT (M10%*1.25) 7N FBEEE M10*1.25 2
12 |GB/T6177.1 M10 LOCKNUT, FLANGE (M10%*1.25) 7N A K B M10%1.25 2

30



F14 ZJE 3% 5 A% AIR FILTER




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |F0105010 AIR FILTER et e ek s 1
2 [13720-2040 JOINT,AIR CLEANER USSR IR BUE 1
3 |H0205040 EXHAUST PIPE JEARE 1
4 |GB/T 5787 M8x16 BOLT,FLANGE (M8*16) N TR RE (M8*16) 2
5 |9852-130193 CIRCLIP (19-22) HudiE (13-19) 2
6 |F0105030 FILTER ZEUEE I KU1 Y 1
7 |GB/T 8455T4.2x12 SCREW (ST4.2*12) A Sk B BURAT 1

32




F15 A3 &% COOLING SYSTEM

w [t%!k@’t

33




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |F0202010 RADIATOR eV ] 1
2 |F0202040 BUMPERBLOCK,RADIATOR IKFH G R 4
3 |GB/T6187.1 M8 NUT,FLANGE (M8) 7N A HBUEEE (M8) 2
4 |GB/T 5787 M8x16 BOLT,FLANGE (M8%*16) 7N VR A THNERE M8*16 2
5 [s0302114 CLAMP ®12 FE(D12) 6
6 |H0205040 WATER HOSE HFKE G 3
7 |F0205010 AIR SWITCH,RADIATOR IKFEHESTFR 1
8 |9852-324405 CLAMP ®32-044 s (©32-044) 5
9 |F0201080 T-COCK,WATER PIPE KE =18 1
10 |F0201010 INTAKE PIPE,ENGINE(FRONT) KFEHKE (HTBOD 1
11 [F0201020 INTAKE PIPE,ENGINE(AFTER) KEANPLIEKE JEBD 1
12 |S0301005 CLAMP 025-138 4 ©25-038 3
13 [9852-223205 CLAMP ©22-032 3 ©22-032 2
14 [F0201040 PIPE,RADIATOR CAP iy K= 1
15 |A0204010 RADIATOR CAP oK = 2044 1
16 |F0202020 STATOR,RADIATOR KA e 2
17 |GB/T95 8 WASHER ©8*®20*2 A 08*D20*2 1
18 |A0205020 RADIATOR RESERVE 78K AT 1
19 |A0205010 CLAMP,RADIATOR RESERVE b 78 7K A7 HO 47 1
20 |GB/T 5787 M6x16 BOLT,FLANGE (M6*16) INFAVE S THNEAE M6*16 2
21 |F0203010 FAN FL 1 XU (PRS0 3D 1
22 |F0203020 FAN FL U (ESCANRD 1
23 |GB/T 9074.11 M6*12 SCREW (M6*12) T RGN L IRETME* 12 8
24 |GB/T95 6 WASHER ©6*®D18*1.5 FHA 06*D18*1.5 8
25 |GB/T 39 M6 NUT M6 Ji g EEM6 8
26 |F0201050 OUTLET PIPE,RADIATOR(FRONT) KANHLHKE (RTEBD 1
27 |R10B1021 COCK WATER PIPE K EE 1

34



F16 JH#5 2 FUEL TANK

35




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |GB/T819.1 M6x16 SCREW (M6*16) 7 K Sk 84 M6*16 6
2 |9011-060120 RUBBER WASHER ®6*(D12*2 MR 06*D12*2 6
3 |F1109030 COVER,LEFT SIDE Ja e A AR 1
4 |F1109040 COVER,RIGHT SIDE IEESE YL 1
5 |F1209020 FUEL TANK TRIHAE 1
6 |GB/T 5787 M8x20 BOLT,FLANGE (M8*20) INFAVEZE TSRS M8*20 2
7 |GB/T6177.1 M8 LOCKNUT, FLANGE (M8) 75 A KRB M8 8
8 |A1005051 CAP,FUEL TANK THAE 55 1
9 |F1209030 FUEL,PUMP IR 1
10 |GB/T 893.2-1986 110 HOOP RS 1
11 |JB/T 6659 $110 “0”SEALRING (D®6*®100) Ol % 1/ 06 * D100 1
12 |A1209070 FUEL FILTER SET RN IETE 7% 1
13 [F1209050 FUEL HOSE (400mm) I (400mm) 1
14 |F1209060 FUEL HOSE (200mm) R (200mm) 1
15 [15401-2040 FIXED PLATE TR T #4515 72 AR 1
16 |9852-131905 CLAMP ®10-016 i3 ©10-016 6
17 |GB/T 5787 M8x16 BOLT,FLANGE (M8*16) 7N NS M8*16 2
18 |GB/T 5787 M8x40 BOLT,FLANGE (M8*40) 7NV THNEFE M8*40 4
19 [44201-2040 FIXED PIPE ThAE M E T 1
20 |15805-2040 HID 7.89 7.89K4 i PR % Sk 1
21 |15804-2040 HID 9.49 9.491% i PR %k 1

36



F17 %522 53:FFRAME ASSY FOR SPARE AND ARMREST

37




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |GB/T 16674.1 M8x20 BOLT, FLANGE (M8*20) NS Z IR M8*20 6
2 |A1010020 SUPPORT,TOW ARG RS 1
3 |GB/T6187.1 M8 LOCKNUT, FLANGE (M8) 7N FHVE Z T B IR RE M8 8
4 |A1010010 WINCH ASSY (3500%5%) 24 B (350005 1
5 |F1111010 DECORATING PLATE(FR) EIEES L 1
6 |GB/T6177.1 M6 NUT(M®6) 7N A K g BEMe 2
7 |GB/T 819.1 M6x16 BOLT(M6*16) T K kB FEM6* 16 2
8 |9011-060120 RUBBER WASHER ®6 B R 06 2
9 |G1110030 HANDRAIL,PASSENGER BT 1
10 |GB/T 70.1 M8x16 INNER-HEX BOLT (M8*16) WS A IRAE Sk B8 M8* 16 2
11 |F1011030 RELAY ASSY,WINCH LAk HL AR Z A 1
12 |GB/T 819.1 M5x16 BOLT(M5*16) T Uk M5*16 2
13 [GB/T6177.1 M5 NUT(M5) 75 A g BE Ms 2
14 |F1221010 FRAME ASSY FOR SPARE SIS 1
15 |GB/T 16674.1 M8x40 BOLT, FLANGE (M8*40) 7N B M8*40 2
16 [81510-5040 SET BOLT(M12*1.25%175) 2% ] 52 B2 A M12%1.25%175 2
17 |GB/T 6187.2 M12x1.25 LOCKNUT, FLANGE(M12%*1.25) INFHTE BRI RE M12*1.25 2
18 |F1011020 FIXING PLATE,WINCH RELAY LAk L [ 22 A 1
19 |E1010030 CONTROL,WINCH LHETT R 1

38



F18 {XFEE R METER

39




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |G1104020 COVER,METER AN 1
2 [9011-050100 RUBBER WASHER (®5*(®10*1) BB O5*010*1 3
3  |GB/T823 M4.2x16 SCREW (M4.2*16) TN IRET M4.2*16 3
4  |GB/T 845 5T4.2x16 SCREW (ST4.2*16) Tl A Sk H SRS ST4.2%12 5
5 |GB/T95 5 WASHER (O5*®15*1) P O5*915*1 8
6 |GB/T6187.1 M5 LOCKNUT, FLANGE (M5) 7N FHTE 2 H B R LR M5 3
7 |G1105100 COVER,METER NE3T 1
8 |A1014010 CIGARETTE LIGHT R AR S 1
9 |A1005060 WARNING SWTICH L VSIPN 1
10 |A1005050 IGNITION SWITCH RKITF R B 1
11 |F1013010 METER & 3595 1

40




F19 HS &4 ELECTRICAL SYSTEM

21

<

) 00X
2/ 4
_—

‘{,_

41



CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |F1001010 MAIN WIRE HARNESS FLHR L 1
2 |F1001050 WIRE HARNESS, ENGINE RENNLL R 1
3 |A1002010 BATTERY & 1
4 |33631-2040 BINTER PLATE,BATTERY & FLh R AR 1
5 |GB/T6177.1 M8 NUT (M8) 75 A KRB M8 2
6 |F1012020 ECU L4 il BT 1
7 |R10A1046 FIXING PLATE,ECU ECU [#] € HR 1
8 |GB/T6177.1 M6 NUT (M6) 75 A KRB M6 6
9 |F1001060 HOLD HOOP,ECU ECUFL AR 1
10 |GB/T 823 M6x16 BOLT (M6*16) + 2 [ 2L B M6*16 6
11 [F1001070 PROTECTION COVER,ECU ECUfR4hE 1
12 |F1011010 FOUR TO TWO DEIVE CONVERSION RELAY DY IR i 1
13 |GB/T 5787 M6x16 BOLT,FLANGE (M6*16) 7N FHTE NS M6*16 2
14 |H1011100 ORGAN, FLASH PRI 5 S 1
15 [F1005010 COMBINED SWITCH ASSY HEFFK 1
16 |F1015010 FUSE BOX ASSY DR S 1
17 |F1001020 START POSITIVE WIRE B IE R 2R 1
18 |F1001030 START NEGATIVE WIRE LB B 2 1
19 |$11-1005117 SPEED SENSOR il fr B AL KA 1
20 |GB/T 5787 M6x16 BOLT,FLANGE (M6*16) 7N FTE 2L THNER M6*16 1
21 |G1008180 DRIVE MOTOR,FROM 2WD TO 4WD 2/A5R A F AL 1
22 |A1002040 CLAMP, BATTERY & b ST A 2
23 |A1002030 ANODE JACKET, BATTERY & it B & 2
24
25

42



F20 1T E 5/ LAMP AND ACCESSORIES

43




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS

1 |F1008020 FRONT TURNING LIGHT T3 ) KT 2HLA 2
2|A1008160 REAR VIEW MIRROR (L) Jr Ja A BE 1
A1008170 REAR VIEW MIRROR (R) £ Ja I BE 1

3 |G1008140 HEADLIGHT UNIT AU RAT (JUTE A012) 4
4 |GB/T 16674.1 M6x45 BOLT, FLANGE (M6*45) INFVE LTSS M6*45 8
5 |GB/T6187.1 M6 LOCKNUT, FLANGE (M6) 7N VA T R R M6 8
6 |GB/T923 M6 CAP NUT(M6) # LIREE M6 8
7 |F1008010 TAILLIGHT Ja T 2
8 |GB/T 5787 M8x12 BOLT, FLANGE (M8*12) INFVE A TR RS M8*12 2
9 |H1007010 HORN N INSY5 2

44




F21 X1tk BOARD ADORN

45




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS

1 |GB/T 823 M6x16 SCREW ( M6*16) TR /NS IRET M6*16 13

2 |9011-060120 RUBBER WASHER 16 B 06 13

3 |F1223020 FOOTREST BOARD (R) A s AR AR 1

4 |F1223010 FOOTREST BOARD (L) e W BEAR AR 1

5 |GB/T 6170 M5 NUT M5 N IR EE M5 2

6 |F1218010 ADORN PLATE FOR MUFFLER Ji WL S 5 1

7 |G1008130 LICENSE PLATE LIGHT(JUTE 0636-P) JERHEAT 1

8 |GB/T6171 M24 NUT M24 B2 EE M24 1 (K SN0
9 |GB/T9324 SPRING WASHER 124 HE D24 1 i 42 TR i e
10 [82131-5000 HITCH BALL 3500LBS i ZEER Sk B 5 3500LBS 1

11 |G1101010 MACHINE THE MOTHERBOARD Mlas R 1

12 |F1304030 DEPOSIT BAG fitiyag 1

13 [41215-2040 HITCH BALL HuZE Bk =k e 1

14 |GB/T 16674.1 M8x75 BOLT, FLANGE (M8*75) 7N FAE 2L TR M8*75 2

15 |GB/T6177.1 M8 LOCKNUT, FLANGE (M8) INABUEIZERE M8 2

16

46



F22 fEZETE TOOLS COMP

47



CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS
1 |86591-5000 BAG,TOOL Bt 75 1 H A% 1
2 [86511-5000 WRENCH,PLUG KALFEE 1
3 [86512-5000 WRENCH PLUG, TIRE BRERA 1
4 [86561-5010 SCREWDRIVER P T 1
5 [86531-5010 SPANNER (12-14) FORF (12-14) 1
6 [86532-5010 SPANNER (13-15) FHOWRF (13-15) 1
7 |86544-5010 SPANNER (5.5-7) MR T (5.5-7) 1
8 [86541-5010 SPANNER (8-10) MAEHRF (8-10) 1
9 [86542-5010 SPANNER (14-17) AR T (14-17) 1
10 [86543-5010 SPANNER (17-19) HART (17-19) 1
11 [86554-5010 INNER HEX SPANNER (10mm) W SAERTF  (10mm) 1
12 [86553-5010 INNER HEX SPANNER (8mm) WSAIRT (8mm) 1
13 [86552-5010 INNER HEX SPANNER (6mm) WSAIRT (6mm) 1
14 |86551-5010 INNER HEX SPANNER (5mm) NSAHRTF (5mm) 1
15 | E3NECHFEIRAE BOLT, DRIVER DISASSEMBLY FE YR EIR A 1
16 |F1407000 TOOL BAG ASSY, WITH VEHICLE b4 T HESAA 1
17

48



F23 #7iH LABELS

Ouerating this UTV  you see wader
1ha agm oF 14 100s manwe e SABaCEs
OF Barern mpry o deuth 1a both
b ane aad pasengel

NEVER sparate this subicts @ pou aie
e g R

o Shifting imie o from reverso o park
" Impossitle without applying brake

1

MAXIUM VERGCLT LOAD 554 #1507 70 Oxg)

Gasoline is extremely Nammable and can

be explosive under certain coaditions

* Be sure that the vehicle i not close to
any source of flame o ks,

* Always use unleaded gasoline with a
minimum pump octane number of 89
(ReM)/2(93RON, B5MON) octane.

* Always stop the engine when refueling.

® aim

I3

49




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY REMARKS

1 |G1402030 WARNING LABEL,PASSENGER e 2 5 AR 1
2 |A1402080 LABEL,AGE LIMITED S B A A 1
3 |A1402150 LABEL,GEARSHIFT b 5 M AE 1
4 |G1402100 LABEL,TYRE PRESSURE R AEPRR 1
5 |A1402220 PRTROL WARNING STICKY TR B 5 AR 1
6 |F1403010 LABEL, TRANSMISSION SHIFTING MECHANISM | 443 s 555 o 1
7

8

9

50




F24 CVT/EEN R4 CVT TRANSMISSION SYSTEM

51




CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |F0301010 CVT DRIVING WHEEL CVTEBNHE S Ak 1
2 |F0301111 CVT BOTL CVTE N AR te 1 M12*1.25*180
3 |S0403002 TEETH SERRATED ®12 W 012 2
4 |GB/T95 12 WASHER ®12*®28*1.5 A ©12*D28*1.5 1
5 [F0301090 BUSH,CVT DRIVING WHEEL TR LR E 1 [InERRESTE B
6 [$S11-1005117 CRANK SHAFT POSITION SENSOR th b B A% AR 1
7 |GB/T5782 M10x1.5x20 BOLT (M10%*1.5%20) ARTS IR M10*1.5%20 4
8 |29170-2000 CVT FAN CVT XU 1
9 |F0301120 FLANGE,CVT DRIVING WHEEL CVT ik 24 1
10 [F0301500 CVT BELT CVT 7 1
11 [F0301020 CVT DRIVEN WHEEL CVT M B4 Ak 1
12 [F0301051 BOLT,CVT DRIVEN WHEEL CVT\Bhit a8t (F) 1 M10%1.25*100
13 |GB/T 5787 M6x16 BOLT, FLANGE (M6*16) ANFE ZHNERE M6*16 1
14 |F0301100 BUSH,CVT DRIVEN WHEEL BN R E 1
15 |GB/T9312 SPRING WASHER ©12 R ©12 1
16 [29191-2000 CVT COVER (L) CVTE (i fk) 1
17 |S0104056 PAN HEAD BOLT TSR M6*12 6
18 |GB/T95 6 WASHER 06*D18*1.5 FHF 06*018*1.5 1
19 |GB/T 5787 M6x25 BOLT, FLANGE (M6*25) 7N FAE 2L THNE S M6*25 12
20 [29193-2000 ADAPTER CVTAM Rk K I 43k 1
21 |GB/T 16674.1 M6x14 BOLT, FLANGE (M6*14) 7N AR THNERE M6*14 3
22 |29192-2000 CVT COVER (R) CVTEE () 1
23
24

52



